
1390 SUPER ADVENTURE S EVO, black 2025 <2025><EU><F9903Y3>
ENGINE CASE

79154

Pos Part Number Description Additional Text Quantity

1 A6263000004424 Engine case cmpl. 1.00

2 0019050106S hex lobe countersunc screw M5x 7.00

3 61230084000 BRACKET FOR BEARING INSERT 08 2.00

4 0006251200600 Grooved ball bearing 6901 C3 1.00

5 0472024120 CIRCLIP DIN0472-24X1.2 1.00

6 0037601525000 Rotary shaft lip-type seal 15x 1.00

8 62638084044 OIL SIGHT GLASS CPL. 1.00

9 0025050166 HH collar screw M5x16 TX30 2.00

10 75038041200 oil filter cover 1.00

11 07700390261 O-RING 39,34X2,62 1.00



12 0025060256 HH collar screw M6x25 TX30 2.00

13 A62603196033 front sprocket cover cpl. 1.00

14 T06230047133 Chain guard cmpl. 1.00

15 61330157050 SLIDE BEARING 1.00

16 60030010000 SWING BEARING OUTSIDE LC8 03 2.00

17 60030023000 DOWEL 20,1X24X12 03 1.00

18 49030090100 DOWEL 9,8 X7X10 3.00

19 61230044000 STUD M6X110 08 4.00

20 0025060556 HH collar screw M6x55 TX30 12.00

21 61230043100 Case screw M8x125 5.00

22 0025060906 HH COLLAR SCREW M6X90 TX30 6.00

23 0025060706 HH COLLAR SCREW M6X70 TX30 2.00

24 60038029200 REDUCING JET ''30'' M6X0,75 1.00

25 07700900151 O-RING 9x1,5 V80 SH 3.00

26 77336056095 SCREW PLUG 2.00

27 77236080000 SCREW PLUG 1.00

28 0018050103S Oval head screw DIN 7985-M5x10 2.00

29 57031523100 MAIN JET 100 DELLORTO 1.00

30 60005026000 SAS Reed Valve 1.00

31 45038017000 SEAL RING 8X14X1 AI 1.00

32 0025080166 HH COLLAR SCREW M8X16 TX40 1.00

33 A64104012065 Fastening Cable plate 1.00

34 0025060306 HH collar screw M6x30 TX30 1.00

35 0340001601800 Line holder D=5mm 1.00

36 44011076305 CABLE TIE 300/4,8MM BLACK 0.00

99 A62430099000 Engine Gasket kit 1390 1.00


